LABELNO. |ITEM NO. |ITEM NO. DESC. 80 730115 | FIXED RING

1 TIOI50R | TOP COVER 81 70310 |BALL BEARING

2 70118 |RETAINER-MAIN SHAFT 82 730312 |BALL BEARING

3 730119 RETAINER-TRANSMISSION SHAFT &3 TI02% BALL BEARING

4 730251  |GEARHOUSE COVER 84 730309 |BALL BEARING

5 730252 | CASE-TRANSMISSION 85 730851 | OILSEAL

& 70376  |CONTROL PAMEL 86 730852 | OILSEAL

7 FETEE] QOILBAFFLE &7 730853  |OILSEAL

& 730253 REAR COVEROF MIXER HEAD &R TI0852 OILSEAL

a 730120 MAINSHAFT ] 730293 BEARING

10 730121 | DETAIN-FIXED COVER ] 73749 € SNAP RING

11 730127 |S8T GEAR 91 730827 | CSNAP RING

12 730129  |SLEEVE DRIVE 92 TIA26 | CEMAP RING

13 TI0070 FIN a3 FEL STEEL BALL

14 TI0064 SPRING SHEET 0] TI042%9 0 RING

15 730122  |BEVEL GEAR 95 730793 |0 RING

16 730123 |33T GEAR 96 7I0M26 |0 RING

17 734017 |COPPER BUSHING 97 TIORSS | KEY

18 730124 CLUTEH 98 TI0855 KEY

19 730126 COPPER BUSHING o TI0856 KEY

20 730125  |45T GEAR 100 TIOBST  |KEY

n 70128 |SPACER 101 TIORSE | KEY

22 730130 | GEARSHAFT 102 TIORSS  |KEY

23 730131 |47T GEAR 103 TIOTGE  |SPRING PIN#8%25L

24 T38413 35T GEAR 104 TI0800 SPRING PIN#td* 240

2% 730133 |SHAFT- WORM GEAR 105 TI0B33  |SPRING PIN#10*24L

27 730134 |WIORM GEAR 106 TI0ORIA | SPRING PIN #8*24L

28 70000 |SPACER 107 TIORIS | SPRING PIN %250

29 738462 |MOTOR-220V/60/1-1.5HP 108 TI0BE0  |TAPERED PIN #6*30L

] 730135 30T BEVEL GEAR 108 730801 TAPERED PIN #4*32L

31 730136 HUB ATTACHMENT 110 TI0813 MAC. SCREW W3/167*3/8°L
32 730162  |HOLE PLUG 111 730791 |MAC. SCREW W3/187*1/4"L
33 730362 | THUMB SCREW 112 TIOTED | MAC. SCREW W3 167*1/27L
34 730029  |OILBAFFLE 113 TIOREL | BOLT W5/16™*5/8"L

35 TI0079 KNOB-SHIFT HANDLE 114 TI0862 BOLT WS/16"*1"L

36 TI00B0 | SHIFT HANDLE 115 730863 BOLT Wija™*5/8"L

37 70081 | BASE ASSY- HANDLE 116 7I0B1Z | BOLT W3/E™1"L

38 TIRAGL | SHAFT- SHIFT ECCENTRIC 117 TIORES | BOLT W1/27*3/4"L

39 730032  |BRACKET- SHIFT SELECTOR 118 TIORES | BOLT W5/16™*3/8"L

40 730033 ECCENTRIC-SHAFT 119 TI086E BOLT W3/16"* 3/8"L

41 TI0083  |SCREW 120 TI08ET BOLT Wi/4™*3/8"L

42 TIO084 | PLUNGER SHAFT- SHIFTER 121 TI0BAE  |CAPSCREW W3/87*L1-1/4"
43 730137 |FIXING SHAFT- SHIFTER 122 TIOTEI | CAPSCREW W1/a"*L1"

a4 730117 |SHIFT FORK 123 TIORAE | CAPSCREW W3/8"*L1-1/4"
45 TIOORE  |COMPRESSION SPRING 124 TI0RAL | CAPSCREW WS/167%L3/a"
A& TI00ET COMPRESSION SPRING 125 TI0B6E CAPSCREW W1f2"* 12"

a7 730138 INTERMNAL GEAR 126 TI0B6E CAPSCREW W1f2"* 12"

a8 730139 |18T GEAR 127 TI0ORAT | SET SCREW W5/16"*5/8"L
4% TIONG0  |HEAD RING 128 TIORLT  |SET SCREW WS5/167*2"L

50 730140 |PLANETARY HEAD 129 TIOTEE  |SET SCREW W5/16"*3/8"L
51 70141 |AGITATING SHAFT 130 TI078E  |SET SCREW WS/ 16" *3/8"L
52 TI0053 SPACER 131 730524 SPRING WASHER £3/8"

53 730142 |TAPERED PIN 132 730521 |SPRING WASHER £1/2°

54 730143 |COLUMN 133 73778 SPRING WASHER £5/16

55 70144 |SLIDEWAY 134 TIOTES | MUT W3/B"*1ENC

56 730145 |APRON 135 730763 NUT W5/16* 1BNC

57 730147 BASE 136 TI0849 NUT W1/ 2" 12NC

58 TIO0GE | COLUMN COVER 137 TIOBSD | PLUG

59 TIO0GY | PLATE 138 TI0RAZ | CAPSCREW W1/47*12-1/2"
&0 730100 |PANELOF SPECIFICATIONS 139 730105 | COMPRESSION SPRING

61 730101  |SEAT OF CONTACTOR 140 730146 | PLUNGER

(73 730373 BOWL CLAMP [LEFT) 141 730154 SEAT OF LIMIT SWITCH

63 70374 | BOWLCLAMP [RIGHT) 142 734142 |GOVERMOR PLATE

B4 730149 | BOWLLOCATING PIN 143 734143 |GOVERNOR

85 730103 |RETAINER-BOWL 145 730546 | CONTROL PAMEL

66 730148 |BOWLSUPPORT 145 TI0OTES  |STICKER OF PAMEL

&7 730106 LIFTING BAR 147 730610 EMERGENCY STOP [RED BUTTON)
[=] 30107 LIFTIMG HANDLE BRACKET 732179 EMERGENCY STOP [RING]
-] TIOL0E | INNERARM 732180 |EMERGENCY STOP [TERMINANL]
70 730877 |LIFT HANDLE 148 TIORES | RELAY-CONTROL BOX

71 730100  |COMPRESSION SPRING 150 TIELIS | MAIN POWER SWITCH

Fr 730110 SPACER 151 TI0548 LIMIT SWITCH FOR GUARD
73 730150  |BOWL 152 TI0548 | LIMITSWITCH FORLIFT

74 730151  |BEATER 153 734148 |START CAPACITOR S00MF D/ 2500 AL
75 730152 |SPIRAL HOOK 154 730315 | POWER CABLE

76 730153 |WIRE WHIP 155 730318 | CABLE TIE

77 TIBAGE  |SEAT OF SAFETY GUARD 156 730544 |INTERNAL WIRE-LIMIT SWITCH
Fi ] TI0378 SLIDING OPENER 157 730542 INTERNAL WIRE-PANEL/BOX
79 TI0ITY | REAR COVER OF SAFETY GLWARD 158 THRUN | RUN CAPACITOR 30UF/3000AL
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